ssamonas. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

(=] &)

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz  Mode Auto FFT o Att a0 dE SWT  12.6ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
14.80 dBm)| MI[1] 14.16 dBm
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CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 25755 GHz 14.80 dBm ML 2.571484 GHz 14.15 dBm
TL 1 25705045 GHz 7.44 dBm Oce Bw 9.030965031 MHz TL 1 2.5705045 GHz 6.39 dBém Oce Bw 9.010989011 MHz
T2 1 25795355 GHz 9.62 dbm T2 1 2.5795155 GHz .81 dbm

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 abm  Offset 12.00 db = RBW 300 kHz Ref Level 30.00 GBm  OFfset 12.00 0B = RBW 300 kh
o Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30 dE SWT  12.6ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1 ™MIL1] 14.97 aBm|
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Marker Markar
Type | Ref | Tre X-value v-value Function Function Result Type | Ref | Tre X-value v-value Function Function Result
f I I i i I £ I I i i I
ML T 2,501563 GHz 15.93 dem ML T 2.503482 GHz 14.37 dgm
T py 2,5905045 GHz 7.81 dam oce Bw 9.010989011 MHz T1 L 2.5904645 GHz 5.59 dam oce Bw 9.090909091 MHz
T2 1 2,5995155 GHz 5.99 dam T2 1 2.5995554 GHz 8.57 dam
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Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 12,00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.44 dBm| mili]
20 . 2.6166180 GHZ| - 2.6193220 GHz
0.050940051 MHz " Oce B 8071028971 MHz
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60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2616618 Ghz 15.44 dBm ML 2.813322 GHz 14.54 dBm
TL 1 2.6104845 GHz 9.35 dém Oce Bw 9.050945051 MHz TL 1 2.6104845 GHz 6.58 dBm oce Bw 8.971028971 MHZ
T2 1 26195355 GHz 9.42 dbm T2 1 2.6194555 GHz 7.28 dém
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ssamonas. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM
(=)

(=]

Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.20 dBm| ™Il 12.10 dBm)
0 2.5789690 GHZ| - 2.5764810 GHz
Y Occbw 13366635367 MHz 1 Occ B 13.426573427 MHz
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CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,578969 GHz 14.20 dBm ML 2.576481 GHz 12.18 dBm
TL 1 25708167 GHzZ 6.99 dBm oce Bw 13.366633367 MHz T1 1 2.5707867 GHzZ 7.72 dBm oce Bw 13.426573427 MHz
T2 1 25641833 GHz 7.55 dém T2 1 2.5842133 GHz ©.88 dbm

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 3.42 dBm) 11.67 dBm|
0 2.5929920 GHZ| - 2.5993160 GHz
“ Occ B 13426575427 MHz 13.426573427 MHz
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CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,592992 GHz 13.42 dBm ML 2.559316 GHz 11.87 dém
TL 1 25887567 GHz 7.57 dBm Oce Bw 13.426573427 MHz T1 1 2.5882567 GHzZ 7.16 dam oce Bw 13.426573427 MHz
T2 1 26016833 GHz 5.52 dém T2 1 2.6016833 GHz .90 dbm
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Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 12,00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.44 dBm mili]
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T Oce B 13306603307 MHz W Oce B 13.426573427 MHz
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CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2606506 GHz 13.44 dBm ML 2.607075 GHz 13.05 dém
TL 1 26058167 GHz 8.12 dém Oce Bw 13.306693307 MHz T1 1 2.6057867 GHzZ 7.14 dBm oce Bw 13.426573427 MHz
T2 1 26191234 GHz ©.69 dbm T2 1 2.6192133 GHz 7.59 dém
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ssamonas. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 38
Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.19 dBm| ™Il 11,14 dBm)
0 2.5824780 GHZ| - 2.5898760 GHz
41 Occ Bw 17.902097902 MHz s By 17.902007902 MHz
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CF 2.58 GHz 1001 pts Span 40.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,562473 GHz 12.13 dBm ML 2.583676 GHz 11.14 dBm
T1 1 2571049 GHz 7.75 dam oce Bw 17.902097902 MHz T1 1 2.571049 GHz 5.81 dam oce Bw 17.902097902 MHz
T2 1 2,588951 GHz 7.33 dém T2 1 2.588951 GHz 7.24 dBm

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.05 dBm| 11.72 dBm|
0 2.5916830 GHZ| - 2.59 0 GHz
o Occ B 17.902097902 MHz b 17.822177822 MHz
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CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,591683 GHz 12.05 dBm ML 2.555559 GHz 11.72 dém
TL 1 2586049 GHz 7.30 dBm Oce Bw 17.902097902 MHz TL 1 2.586049 GHz 7.57 dBm Oce Bw 17.822177822 MHz
T2 1 2603951 GHz 6.32 dbm T2 1 2.6038711 GHz 4.45 dBm
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Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 12,00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 1B.G ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.27 dBm| mili] 12.11 dBm|
20 2.6054850 GHZ| - 2.6116780 GHz
1 Oce B 17.862137862 MHz W1 Occ By 17.822177822 MHz
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CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2.605485 GHz 12.27 dém ML 2.611678 GHz 12.11 dBm
TL 1 2.601049 GHz 7.19 dBm Oce Bw 17.862137862 MHz TL 1 2.6011289 GHz 4.15 dBm oce Bw 17.822177822 MHz
T2 1 26189111 GHz 7.58 dém T2 1 2.618951 GHz 7,48 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FG041657-01B

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

G o)
Ref Level 30.00 dém  Offset 12,00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™Il 12.50 dBm|
0 - 2.5725020 GHz
M1 Occ B 4.505494505 MHz [n Occ B £.991008991 MHz
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CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2571521 GHz 12.51 dBm ML 2.572502 GHz 12.50 dém
TL 1 25702522 GHz 7.02 dBm Oce Bw 4.505494505 MHz TL 1 2.5705045 GHz 6.30 dBém Oce Bw 8.991008991 MH2z
T2 1 25747577 GHz .95 dbm T2 1 2.5794955 GHz 5.51 dém

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 12,00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2.29 dBm) 13,40 dBm|
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= M1 Occ Bw 4.515484515 MHz @ F\I 9.010989011 MHz
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CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,595509 GHz 12.29 dém ML 2.551384 GHz 13.48 dBm
TL 1 2,8927522 GHz 6.58 dBém Oce Bw 4.515484515 MHz TL 1 2.5905045 GHz 6.84 dBm oce Bw 9.010989011 MHZ
T2 1 25972677 GHz 4.97 dbm T2 1 2.5995155 GHz 5,58 dém
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ectrum - hectrum -
Ref Level 30.00 cBm  Offsel 12,00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.44 dBm| 14.92 dBm|
20 2.61800900 GHz, - 2.6162790 GHz
ML Occ Bw 4.455544456 MHz 9.010989011 MHz
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CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.618009 GHz 12.44 dBm ML 2.816279 GHz 14.92 dBm
TL 1 2.6152722 GHz 6.49 dBém Oce Bw 4.455544456 MHz TL 1 2.6104845 GHz 8.01 dém Oce Bw 9.010989011 MHz
T2 1 26197278 GHz 5.24 dBm T2 1 2.6194955 GHz 7.62 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

G o)
Ref Level 30.00 dém  Offset 12.00 db & RBW 300 kHz RefLevel 20.00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™Il 10.50 dBm|
0 . - 2.5807590 GHz
Occ B 13.4865159487 MHz :c By 17.862137862 MHz
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CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2575972 GHz 11.53 dém ML 2.580759 GHz 10.58 dém
TL 1 25707867 GHz 6.44 dBm Oce Bw 13.486513487 MHz TL 1 2.5710889 GHz 5.34 dBm Oce Bw 17.862137862 MHZ
T2 1 25642732 GHz .55 dbm T2 1 2.588951 GHz 5.02 dém

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.50 dBm) 10.60 dBm|
0 2.5896950 GHZ| - 2.5924430 GHz
MT Occ B 13396605397 MHz - 1B.021978022 MHz
i
10d - —— — A 104 — — e
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CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,569695 GHz 13.58 dém ML 1 2.552443 GHz 10.68 dBm
TL 1 25883167 GHz 5.80 dBm Oce Bw 13.396603397 MHz TL 1 2.585969 GHz 6.14 dBm Oce Bw 18.02197B022 MHZ
T2 1 26017133 GHz 6.11 dbm T2 1 2.603991 GHz 4.62 dbm
L it ] ] L ] ]
ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 12,00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.64 dBm| mili] 10.11 dBm|
20 - 2.6069630 GHz
Oce B 13486513487 MHz Oce B 17.782217782 MHz
10 d - 10 d -
v T AT A P FiVC T AT PYR S
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60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2607825 GHz 10.64 dBm ML 2.606963 GHz 10.11 dBm
TL 1 26057867 GHz 6.19 dBém Oce Bw 13.486513487 MHz TL 1 2.6010889 GHz 6.38 dBém Oce Bw 17.782217782 MHz
T2 1 26192732 GHz 3.72 dém T2 1 2.61868711 GHz 5,15 dém

L i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A38-21 of 54



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 38

Lowest Channel / 5MHz / 256QAM Lowest Channel / 10MHz / 256 QAM

m 3
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT Gps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
M1l 9.89 dBm| M1l 11.83 dBm)|
2.57136100 GHz 2.5766180 GHz|
20 dsm OccBw 1.475524476 MHZ 20 dsm OccBw 9.030969031 MHZ
M1 %
10 dere A 10 dere S e -
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CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 2.571361 GHz 5,89 dbm 2 1 2.576618 GHz 11.83 dém
T1 1 2.5702622 GHz 5.37 dBm Oce Bw 4.475524476 MHz T1 1 2.5704645 GHz 6.15 dBm Oce Bw ©0.030969031 MHz
T2 1 2.5747376 GHz 5.73 dBm T2 1 2.5794955 GHz 5.54 dBm
L I J L I J I we

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

- -
v v
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126p: @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1l 0.54 dBm| M1l 13.80 dBm)|
2.59385100 GHz 2.5991960 GHz|
20 dsm , OccBw 1455544456 MHZ 20 dsm OccBw 9.010989011 MHZ
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CF 2.505 CHz 1001 pts Span 10.0 MHz CF 2.505 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 2.503851 GHz 10.54 dém 2 1 2.550196 GHz 13.80 dém
T1 1 2.5027622 GHz 3.86 dBm Oce Bw 4.455544456 MHz T1 1 2.5005245 GHz 5.23 dBm Oce Bw ©0.010989011 MHz
T2 1 2.5972176 GHz 5.01 dém T2 1 2.5995355 GHz 7.00 dém
L )i J - L )i J -

Highest Channel /

5MHz / 256 QAM

Highest Channel / 10MHz / 256 QAM

Spectrum = =
Ref Level 30.00 dém  Offset 12.00 B & RBW 10D kHz Ref Level 30.00 dém  Offset 12.00 B & RBW 30D kHz
o At 30de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1l 12.13 dBm)| M1l 12.08 dBm)|
2.61837900 GHz 2.6192960 GHz|
20 dsm TCe By 1485514486 MHZ 20 dsm OccBw M1 9.030969031 MHZ
10 dem e T VS o Tl G 10 dem T ¥ Al
i - r
od i o di 7 I
10 ! \ 10 / L
7 i 1
d d J |
= AT o . Pl PPV v
PN - o . e A
“an = a0
-0 d 40 d
50 50
-60 d -60 d
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | |
2 1 2.618379 GHz 12.13 dém 2 1 2.610296 GHz 12.08 dém
T1 1 2.6152622 GHz 5.23 dBm Oce Bw 4.485514486 MHz T1 1 2.6105245 GHz 5.53 dBm Oce Bw ©0.030969031 MHz
T2 1 2.5197476 GHz 4.33 dBm T2 1 2.5195554 GHz 6.33 dBm
L )i J L )i J -

TEL : 886-3-327-

3456

FAX . 886-3-328-4978

Page Number

1 A38-22 of 54




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG041657-01B

LTE Band 38

Lowest Channel / 15MHz / 256 QAM

Lowest Channel / 20MHz / 256 QAM

m 3
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30de SWT  126p: @ VBW LMHz  Mode Auto FFT o Att a0de SWT Tps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max (@ 1Pk Max
M1l 11.85 dBm)| M1l 10.20 dBm)|
2.5803170 GHz| 2.5782020 GHz|
20 dsm AecBw 13.426573427 MHZ| 20 dsm M OccBw 17.862137862 MHZ|
I X
10 dém = — = 10 dém —* —
TV e o [T, P g e P o
o di J T o di I
-10 Y -10 . "
/ \ / \
20 d — J' 20 d } -
e N WAL i o] i
] AN gt Mo b 1
-0 d 40 d
50 50
-60 d -60 d
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 2.580317 GHz 11.85 dbm 2 1 2.576202 GHz 10.20 dém
T1 1 2.5707567 GHz 6.73 dBm Oce Bw 13436573427 MHz T1 1 2.5710880 GHz 4.64 dBm Oce Bw 17.862137862 MHz
T2 1 2.5841833 GHz 4.93 dBm T2 1 2.588951 GHz 4.57 dBm
— ] — ] i

Middle Channel / 20MHz / 256QAM

- -
v v
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o Att 30de SWT  126p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT  189p: @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1l 10.37 dBm)| M1l 9.77 dBm)|
2.5970080 GHz| 2.5938010 GHz|
20 dsm OccBw 13.516483516 MHZ| 20 dsm o OccBw 17.742257742 MHZ|
10 d8m : X td 10 d8m 3 -
U T A o P AT e i,
f7 nd ey v ¥ A Iy Ay
o di T T o di
|
|
-0 t -10 1
5
-z0 df T 20 df -
e \ - A
YA e R T f i Whafr A o
= ” AT
-0 d 40 d
0 50
-60 d -60 d
CF 2.505 CHz 1001 pts Span 30.0 MHz CF 2.505 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 2.507008 GHz 10.37 dém 2 1 2.503801 GHz .77 dbm
T1 1 2.5881068 GHz 6.16 dBm Oce Bw 13.516483516 MHz T1 1 2.5861280 GHz 3.05 dBm Oce Bw 17.742357742 MHz
T2 1 2.6017133 GHz 6.02 dBm T2 1 2.6038711 GHz 3.63 dBm
L )i J - L )i J -

Highest Channel / 15MHz / 256QAM

Highest Channel / 20MHz / 256QAM

pectrum
Ref Level 30.00 dém

(®)

Offset 12.00 0B & RBW 30D kHz

Ref Level 30.00 dém

(®)

Offset 12.00 0B & RBW 30D kHz

jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT jo ALt 30dB  SWT 18.9 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mi[1] 11.75 dBm)| Mi[1] 9.24 dBm|
2.6088140 GHz| 2.6088010 GHz|
20 dam Occ Bw 396603397 MHZ| 20 dam Occ Bw 17.902097902 MHZz|
[
10 dém < 10 dém
e TS NV o et v e o
~J VY ' v Y o
ad i o d - T
-10 i -10 f ‘.
| | p | A
-z0
Mo, " o PP T il ""fﬂ I‘A
Y v e Y Mg/ e A e .
]
-40d -40d
-50 -50
-60 60
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | Function | |
M1 1 2.608814 GHz 11.75 dBm M1 1 2.608801 GHz 9.24 dBm
Ti 1 2.6057867 GHz 5.75 dém Oce Bw 13.386603397 MHz Ti 1 2.60104% GHz 4.21 dBm Oce Bw 17.802087502 MHz
T2 1 2.6191833 GHz 5.34 dam T2 1 2.618951 GHz 4.73 dBm
L )| J L )| J I v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

Conducted Band Edge

LTE Band 38 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum o s um 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIOUS LINE ABS PASS
10 dem n 10 dBm
0 da \l 0 dem {
-10 dam . 1 -10 dem J
. | , [l
SPURIGUS_LINE_ABS ‘ l 20 dem l’ L [
30 dBm | I f 20 dem .
e ,
0 dém P Y Tl dBm A ] ; ol L
50 dBm 5
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2.56296 GHz -36.82 dBm -11.82 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 19.95 dBm -10.05 dB
2,564 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -36.91 dém -23.91 d& 2620 GHz 2621 GHe 100,000 kHz 2 62002 GHe 19,16 dbm o 16 ds
2.565 GHz 2.569 GHz 1.000 MHz 2.56857 GHz -27.33 dém -17.33 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -26.06 dbm ~16.06 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.56998 GHz -17.56 dém -7.56 dB 5 525 CH= 2896 GHz 1,000 MHz 262510 GHz 36 23 dBm 2323 de
2,570 GHz 2,575 GHz 100,000 kHz 2,57036 GHz 19.51 dBm -10.49 dB 5 856 GHz 5845 GHz 1,000 Mz 562710 GHe ~36.56 cbm 1156 db
T
] we j [ >

13:04:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:' Spectrum
Ref Level 30.00 cBm  Offset 16.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHE GHEEKARS_ PAES
20 dbife_BPURIOUS LINE ABS 3 o0 chife—$PURIODS LINE ABS PASS
10 dem 10 dBm
ods il “\I
-10 dam . ‘l
SPURIDUS_LINE_ABS l [
-30 dBm
-40 dam " AR 2 ~40 dBm M P, s 2
50 derm 50 dem
60 dam 50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[Start 2.615 GHz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | atimit__| Rangelow | Rangeup | RBW | Frequency |  PowerAbs |  ALimit
2.545 GHz 2.564 GHz 1.000 tiHz 2.56240 GHz -34.19 dBm -9.15 dB 2.615 Gz 2.620 GHz 100.000 kHz 2.61664 GHZ 6.52 dBm -23.48 0B
2,564 GHz 2.565 GHz 1,000 MHz 2.56478 GHz -35.03 dém -22.03 d& 2,620 GHz 2,621 GHz 100,000 kHz 262001 GHz -28.94 dBm -18.94 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56885 GHz -28.98 dBm -18.95 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62124 GHz -31.89 dBm -21.89 dB
2,569 GHz 2.570 GHz 100,000 kHz 2,57000 GHz -28.22 dém -18.22 dB 2.625 GHz 2.626 GHz 1,000 MHz D o528 CHe 37,08 dBm 2408 db
2,570 GHz 2,575 GHz 100,000 kHz 2,57089 GHz &.60 dém -23.40 dB 5 526 CHz 5 545 GH2 1000 MHz S eoo41 CHe 3715 dBm 1510 B
) ] ¥
Pates LAy Date: 1.AUG.2020 13:07:29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 38 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIOlS LINE ABS PASS
10 dem ﬁ 10 dBm i 1
ode , l 0 dem
-10 dam . [ ‘ -10 dem dl
SPURIDUS_LINE_ABS J 1 -20 dem I l [
-30 dBm \ll Il f\ -30 dBm
-40 dBm - ""’“""W b 0 dem o
50 dBm £
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2.564 GHz 1.000 MHz 2.56341 GHz -39.35 dBm -14.35 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61866 GHz 18.67 dbm ~11.33 db
2.564 Gz 2.565 GHz 1.000 MHz 2.56486 GHz -37.55 dBm -24.55 dB 2.620 GHz 2.621 GHz 100,000 kHz 2.62001 GHz -19.57 dBm -9.57 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -20.32 dém -19.32 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -25.95 dbm -15.95 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -18.44 dém -8.44 dB 5 525 CH= 2896 GHz 1,000 MHz 26251 GHz 3551 dBm 2 tidb
2.570 GHz 2.575 GHz 100.000 kHz 2.57032 GHz 19.00 dBm -11.00 dB 2,626 GHz 2,645 GHz 1,000 MHz 2,62708 GHz -38.29 dBm -13.29 dp
T
I 1 P

Date: 1.AUG.202

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

SGL Count 100/100

Ref Level 30.00 dBm

Offset 16.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 dbife_BPURIOUS LINE ABS o0 chife—$PURIODS LINE ABS PASS
10 dem 10 dBm
ode /"" ] e “
-10 dam . { 10 dem ‘
SPURIDUS_LINE_ABS ! 20 dem I I
-30 dBm -30 dem k
-40 dem — J 40 dBm \ s
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | ||[Start 2.615 GHz, 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  aimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.545 GHz 2.564 GHz 1.000 tiHz 25070 GH2 -35.58 dBm -10.58 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61610 GHz 5.47 dBm -24.53 dB
2,564 GHz 2.565 GHz 1,000 MHz 2,56411 GHz -34.44 dém -21.44 dg 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -31.06 dBm -21.06 dB
2.565 Gz 2.568 GHz 1.000 MHz 2.56658 GHz -28.38 dBm -18.36 d 2.621 GHz 2.625 GHz 1.000 MHz 2.62104 GHz -32.71 dBm -22.71 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -27.59 dem -17.59 dB 2.625 GHz 2.626 GHz 1.000 MHz 262597 GHe 36,59 dBm 2569 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57315 GHz 5.36 dBm -24.54 dB 2.626 GHz 2.645 GHz 1,000 MHz 2.62883 GHz -38.96 dBm -13.96 dB
T
Il | >
Date: 1.AUG.2020 13:06:49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 38/5MHz /64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém

offset 16.00 dB Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURISHIE GHEEKARS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chipe_PURIols LINE ABS PASS
10 dBm i 10 dBm ‘n\
ode IH\ 0 dBm l
-10 dem . { l -10 dBm ’I :
SPURIDUS_LINE_ABS 1 |\ 20 dém j[ \ [
-30 dBm I \ f' -30 dém t
. A P
-40 dBm o | 40 dem ot ;
-50 dem [ “
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1,000 MHz 256376 GHz -38.26 dém -13.26 dB 2,615 GHz 2.620 GHz 100.000 kHz 261969 GHz 16.26 dbm -11.74 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56432 GHz -38.22 dém -25.22 d 2.620 GHz 2.621 GHz 100.000 kHz 2,62000 GHz -21.16 dBm -11.16 dB
2565 GHz 2.569 GHz 1.000 MHz 256892 GHz -28.81 dém -18.81 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62114 GHz -27.59 dem -17.59 d8
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -22.38 dBm -12.38 dB 5 525 CH= 2896 GHz 1,000 MHz 262589 GHz ~35 04 dBm 2204 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57032 GHz 17.52 dém -12.48 dB 2.626 GHz 2.645 GHz 1.000 MHz 2.62847 GHz -36.51 dbm -11.51 dB
Y
I 1 P
Date: 1.AUG.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum o
Ref Level 30.00 cBm  Offset 16.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GliNEKARS_ PAES
20 abipe_§PURIOUS LINE ABS o0 chife—$PURIODS LINE ABS PASS
10 dBm 10 dBm
ode ] fmpww
-10 dem . { 10 dBm ‘\
SPURIDUS_LINE_ABS J 20 dBm 1 I
-30 dBm -30 dem
40 dBm. O e J 40dB \
I = - m: ‘
50 dem -50 dBm
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[Start 2.615 GHz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.545 GHz 2.564 GHz 1.000 MHz 2.50307 GHz -35.41 dBm -10.41d8 2.615 Gz 2.620 GHz 100.000 kHz 2.61801 GHZ .95 dBm -25.05 d&
2,564 GHz 2.565 GHz 1,000 MHz 2.56484 GHz -33.60 dém -20.50 d& 2,620 GHz 2,621 GHz 100,000 kHz 262002 GHz -32.31 dBm -22.31 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56834 GHz -29.94 dBm -19.94 de 2.621 GHz 2.625 GHz 1.000 MHz 2.62108 GHz -30.58 dbm -20.58 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -30.76 dBm -20.76 dB 2.625 GHz 2 828 Ghe 1,000 MHz 2 62584 CHe 36,95 dBm 2306 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57305 GHz 4.41 dBm -25.59 dB 2.626 GHz 2.645 GHz 1.000 MHz 2.62605 GHz -39.17 dBm -14.17 dB
Y
I I e
Date:r 1.AUG.2020 13:10:51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 38/5MHz /256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum (| spectrum
Ref Level 30.00 dem  Offset 16.00 dB Mode Auto Swesp Ref Level 30.00 dém  Offset 16.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIG QHEEKABS PABS
20 dbife_$PURIOUS LINE aBS 20 dhine —$Puriolis_LINE_ABS PABS
10 d&m P 10 d8m ﬁ
0dBm i 0de / ‘l
-10 dam : H -10 der d \
A Ane X ‘ -20 de
SPURIOUS_LINE_A85, ] N [ |
-30 d: ' ‘n 0 dem
AN i .
40 dim Ry 0d Hr Ie I e
-50 dem -
-60 dB 60 de
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56218 GHz -39.62 dBm -14.62 dB 2,615 GHz 2,620 GHz 100.000 kHz 2,61966 GHz 16.60 dem -13.40 d&
2,564 GHz 2,565 GHz 1,000 MHz 2.56492 GHz -38.52 dBém -25.52 di 2,620 GHz 2,621 GHz 100.000 kHz 2.62000 GHz -20.07 dBm -10.07 dB
2,565 GHz 2,569 GHz 1.000 MHz 2.56883 GHz -28.54 deém -18.54 dé 2,621 GHz 2,625 GHz 1.000 MHz 2,62108 GHz -29.10 dém -19.10 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56998 GHz -19.70 dém -9.70 d& 2.625 GHz 2,626 GHz 1.000 MHz 2.62510 GHz -38.57 dBém -25.57 dB
2,570 GHz 2,575 GHz 100.000 kHz 2.57030 GHz 16.06 dBm -13.94 dB 2,626 GHz 2,645 GHz 1,000 MHz 2,63036 GHz -38.83 dem -13.93 d8
11 J I )i ] ( (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 d8 Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

offset 16.00 dB Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit §heck Paks SPURIMHIE QHEEKABS
20 dblfe _$EURIOUS ) INE_ABS PARS 20 ghife _$PURIOUS )INE ABS
10 dém 10 dem
0 dBm [ ml
-10 dBm T ’ 10 dem \
o e [ 20 a2
SPURIOUS_LINE_285 ] 20 [
-30 b -30 dBrm—
-40 darm = e 40 de ;
50 dBm 50 dB
-60 dB 60 dB
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56399 GHz -34.83 dBm -9.83 d& 2,615 GHz 2,620 GHz 100.000 kHz 2.61933 GHz 3.58 dBm -26.42 di
2,564 GHz 2.565 GHz 1,000 MHz 256494 GHz -21.19 dBm -18.19 d& 2.620 GHz 2621 GHz 100.000 kHz 2.62000 GHz -27.74 dém -17.74 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -18.82 dBm -6.682 dB 2,621 GHz 2,625 GHz 1,000 MHz 2,62108 GHz -21,16 dem -11.16 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56999 GHz -25.94 dBm -15.94 d& 2.625 GHz 2.626 GHz 1.000 MHz 2.62511 GHz -31.75 deém -18.75 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57149 GHz 4.04 dBm -25.96 dB 2,626 GHz 2,645 GHz 1.000 MHz 2.62620 GHz -36.93 dém -11,93 dB
Il ] L ] t wa
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 16.00 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Gheck BAES | SPURIGNE CHNEKABS PABS

20 chife_BPURIOUS LINE_ABS PAES 20 dblfe_$PURIOUS LINE ABS PASS

10 dBm ﬂ 10 dBm ,ﬂl

JHL !

-10 d8m T ! 1 -10 deém JJ ,L

andae Lo -20 dem: +

SPURIDUS_LINE_ABS | ﬁ I ’ ‘* [

30 dem 30 dem - :

I [ Il.l ﬂ ﬂ 1] ‘

-40 dém R o ﬂvﬂﬁ* Ty |l % J 'l ” o

-50 d8m 'Wi'm. S

-60 dBm

Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55266 GHz -40.39 dBm -15.39 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61942 GHz 19.57 dBm -10.43 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56162 GHz -35.48 dBm -22.48 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz -20.30 dBm -10.30 dB
2.565 GHz 2.569 GHz 1.000 MHz 256896 GHz -32.73 dém -22.73 dB 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -26.37 dBm -16.37 dB
2.560 GHz 2.570 GHz 200.000 kHz 2.56995 GHz -22.77 dBm -12.77 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62673 GHz 3584 dBm 22,34 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57058 GHz 19.45 dBm -10.55 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63390 GHz -39.93 dBm -14.93 dB
T
] j >
o Date: 1.AUG.2020 13:19:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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